
 

 

Berlin, Germany 

2012 

© Copyright 2012 by the KompetenzZentrum Wasser Berlin gGmbH. All rights including translation into other 
languages, reserved under the Universal Copyright Convention, the Berne Convention or the Protection of Literacy and 
Artistic Works, and the International and Pan American Copyright Conventions. 

Cicerostr. 24 
D-10709 Berlin 
Germany 
Tel  +49 (0)30 536 53 800 
Fax  +49 (0)30 536 53 888 
www.kompetenz-wasser.de 

REPORT 
 
 
 
Date:  17.04.2012 

Project CoDiGreen 

Work package 2:  

 LCA study of Braunschweig 

 wastewater scheme 

 

 
by Christian Remy 

Kompetenzzentrum Wasser Berlin gGmbH 

Cicerostr. 24, 10709 Berlin 

 

for Kompetenzzentrum Wasser Berlin gGmbH 
[...]
the only group of pollutants considered as direct emissions in this LCA.   

 

 

 

 

 



 

23 

Table 6: Normalisation factors for Germany 2007 

 

Indicator Unit 
Factors for 

Germany (2007) 
Sources for 
emission data 

Cumulative energy 
demand MJ/(pe*a) 

137934 (fossil) 

18575 (nuclear) 
BMWi 2009 

Global warming 
potential 

kg CO2-eq/(pe*a 11840 UBA 2010 

Acidification potential kg SO2-eq/(pe*a) 33.3 UBA 2010 

Eutrophication of 
freshwaters kg P-eq/(pe*a) 0.3 UBA 2010 

Eutrophication of 
seawaters 

kg N-eq/(pe*a) 9.7 UBA 2010 

Human toxicity 
potential 

kg DCB-eq/(pe*a) 265.3 UBA 2010 (data 
for 2003/2005) 

Freshwater aquatic 
ecotoxicity potential 

kg DCB-eq/(pe*a) 1.89 
UBA 2010 (data 
for 2003/2005) 

Terrestrial ecotoxicity 
potential 

kg DCB-eq/(pe*a) 1.65 
UBA 2010 (data 
for 2003/2005) 

 

 

2.11 Interpretation 

Identification of the significant issues based on the results of the Life cycle inventory and 

impact assessment phases of the LCA 

Interpretation of the results of this LCA is based on the midpoint indicator results of the 
status quo for 2010 (baseline scenario). For the baseline scenario, allocation of the 
impacts on the different process steps is shown to reveal the contribution of the specific 
processes to the overall environmental impact (“contribution analysis”). Indicator results 
are normalised to reveal the quantitative contribution of the Braunschweig system in 
relation to the total environmental impacts in Germany 2007. The baseline scenario is 
further referenced to a hypothetical conventional WWTP (= no agricultural reuse of 
effluent, no infiltration fields) to identify the specific benefits and drawbacks of the reuse 
approach in Braunschweig. For the optimization scenarios, the relative change in 
impacts compared to the baseline scenario is reported to visualize the potential effects of 
the specific measure on the overall environmental footprint of the wastewater scheme. 

 

Evaluation considering completeness, sensitivity and consistency checks 

Sensitivity analysis is conducted for important assumptions of the study, mainly related 
to system expansion (accounting of nutrients and irrigation water from agricultural 



 

24 

reuse), background datasets of life cycle inventory (power mix and fertilizer production) 
and generic emission factors of the WWTP process. Completeness of the LCA and 
consistency of the approach is qualitatively discussed in the interpretation to reveal 
potential biases of the methodology and related results. 

 

Conclusions, limitations, and recommendations 

Finally, conclusions are drawn from the impact assessment phase of the study 
concerning the environmental footprint of the existing system, its specific benefits and 
drawbacks with reference to a conventional WWTP, and potential measures for 
improvement of the environmental profile. Limitations of the methodology in terms of 
system boundaries, selected indicators, and data quality of the inventory are critically 
discussed to give information about potential short-comings of this LCA. Finally, 
recommendations are given both for improving the environmental profile of the 
Braunschweig system and for the methodology of future LCA studies in Braunschweig. 

 

2.12 Critical review 

To comply with the ISO standard 14040, a critical review of the applied LCA 
methodology is conducted by Prof. Dr. Matthias Finkbeiner (TU Berlin, Department of 
Sustainable Engineering). The review includes the definitions of the study (“goal and 
scope”) and the methodological approach as well as the conclusions drawn from the 
analysis. The verification of life cycle inventory data is explicitly excluded from the 
review. The review statement is attached at the end of this document. 

 

2.13 Reporting 

All relevant information of this LCA is provided in a written report to the primary target 
group of this LCA. This report describes the goal and scope definitions, summarizes the 
most relevant primary data of the Life cycle inventory, and presents results of the impact 
assessment along with a critical discussion of the conclusions and limitations of this 
study. Furthermore, a short summary of the study will be part of the final wrap-up report 
of the research project CoDiGreen. 



 

25 

Chapter 3 

Life Cycle Inventory 

3.1 Operation of wastewater treatment plant in Braunschweig-Steinhof 

The existing process of wastewater handling and disposal at WWTP Braunschweig-
Steinhof includes mechanical and biological treatment, anaerobic stabilisation of sludge, 
discharge of the effluent to infiltration fields, pumping of effluent and stabilised sludge to 
agriculture. In winter, sludge is dewatered and stored prior to its disposal in agriculture 
(Figure 4). This chapter summarizes all relevant data used for the process model of this 
LCA (“Life Cycle Inventory”). The process model is set up using the LCA software 
UMBERTO® (IFU and IFEU 2005) (see Appendix A for screenshot).  

 

3.1.1 Wastewater treatment 

Mechanical treatment and primary sedimentation 

Influent wastewater arrives at the WWTP underground in large gravity pipes. It is lifted by 
spiral pumps (~ 50 Wh/m³) prior to the removal of coarse material (screening), grit (grit 
chamber) and floating grease (grease trap). The annual amount of these materials is 319 
tons of screenings, 395 tons of grit, and 430 m³ of grease. While screenings and grit are 
disposed in landfills (impact of disposal neglected in this LCA), grease is pumped to the 
digestion unit for biogas production. Influent wastewater flows by gravity to primary 
sedimentation, where suspended organic matter settles by gravity and is transferred to 
primary sludge. Before the sedimentation tank, return liquor from sludge dewatering is 
added to the wastewater flow. The partial elimination of total solids, COD, N and P is 
calculated based on influent and effluent sampling of primary sedimentation stage (Table 
7). Transfer of heavy metals is calculated from sampling of primary sludge. Dry matter 
content of primary sludge is difficult to measure due to high variability, but is estimated to 
4% DS. Energy demand for sludge pumping and scraper are estimated to 5 Wh/m³ 
influent wastewater (MUNLV 1999). 

 

Table 7: Process data for primary sedimentation 

 

  Influent Effluent 
Elimination 

ratio [%] 

Total solids mg/L 413 249 40 

COD mg/L 937 574 39 

N mg/L 70 63 10 

P mg/L 11.2 9.4 16 

Heavy metals    5-32 



 

26 

Aeration tank and final clarifier 

Wastewater from primary sedimentation flows to the activated sludge stage, where it is 
mixed with return activated sludge. The activated sludge process is operated with 
anaerobic, anoxic and aerated zones to enable biological P elimination, nitrification and 
denitrification. Sludge age is estimated to 11-12d in annual mean, and sludge production 
is calculated based on ATV model of A131, assuming a wastewater temperature of 
14.5°C and a yield coefficient of 0.95 g biomass/g eliminated carbon (ATV 2000). 
Removal ratios for COD, N, P and heavy metals are calculated based on influent and 
effluent samples (Table 8). Activated sludge is separated by gravity in final clarifiers 
(0.68% DS), from where it is recycled to the influent of the activated sludge tank. 
Chemical dosing of FeCl2 (713 t/a of 10% FeCl2 solution) supports P elimination by 
chemical precipitation and prevents the generation of H2S in subsequent digestion of 
sludge. Electricity demand for aeration (6669000 kWh/a) is taken from electric meters. 

CO2 emissions from microbial mineralisation of organic matter are of biogenic origin and 
thus not relevant for this LCA. Other direct emissions of the activated sludge process are 
estimated based on generic emission factors from literature: for NH3 and N2O, emission 
factors of 0.45 and 0.6% of influent N load are estimated (Bardtke et al. 1994; Wicht 
1996). The emission factor of N2O from biological nitrification and denitrification is a 
subject for intensive research currently, and a high variability of this factor (0.01-15%) 
has been detected for many activated sludge plants depending on operational conditions 
(Kampschreur et al. 2009; Foley et al. 2010; Ahn et al. 2010). Hence, the influence of a 
variation of this emission factor will be analysed in sensitivity analysis.  

 

Table 8: Process data for activated sludge tank 

 

  

Influent to 

activated sludge 

tank 

WWTP 

effluent 

Elimination 

ratio [%] 

Total solids mg/L 249 9 96 

COD mg/L 574 43 93 

N mg/L 63 10 84 

P mg/L 9.4 1 89 

Heavy metals    68-94 

 

Electricity demand of the WWTP 

For some process steps, the specific demand for electricity is monitored and can be 
allocated to the respective processes (e.g. aeration, dewatering, digestor mixing). 
Electricity demand of other processes is estimated based on specific data from literature 
(MUNLV 1999). However, the overall total electricity demand of the WWTP is monitored 
by the operators and amounts to 12.9 Mio kWh in 2010. Hence, the remaining electricity 
demand which cannot be allocated to specific processes is allocated to the WWTP 



 

27 

operation in general, so that the total electricity demand of the WWTP is properly 
considered in this LCA. 

 

3.1.2 Sludge digestion and dewatering 

Thickening of excess sludge 

Excess sludge from activated sludge is thickened in decanters with the addition of 
polymers as flocculants (0.5 g/kg DS). Decanters require 1.1 kWh/m³ of digested sludge, 
including pumping of liquors to the WWTP inlet. Excess sludge is thickened from 0.86% 
to 6.6% dry matter content, producing sludge liquor of 2000 m³/d which is recycled to the 
activated sludge tank (quality estimated to be comparable to WWTP effluent (Table 8)).  

Digestion 

Primary and excess sludge are mixed in a storage tank before the mixed sludge is fed 
into the anaerobic digestion tanks. Here, sludge is stabilised by microbial activity at 
mesophilic conditions (38°C) during the trials period. Heating of the digestors requires 
28.7 kWh/m³ sludge of thermal energy, which is delivered by waste heat from the CHP 
units. During cold winter months, additional natural gas is used for heating (247300 m³ in 
2010). Emissions of natural gas burner are estimated to be comparable to CHP plant 
emissions (see below), but generate fossil CO2. Mixing of the digestors and pumping of 
sludge needs 2.9 kWh/m³ sludge of electricity. 

During a retention time of 21d, organic matter of the sludge is degraded (58%) and 
converted into biogas (425 L/kg oDMinput, 63% CH4). For external co-substrates and 
grease from mechanical treatment, a biogas yield of 800 and 750 L/kg oDM is assumed. 
In total, 4476400 m³ of biogas (63% CH4) are produced in anaerobic digestion in 2011.  

Biogas purification and combustion in CHP plants 

Biogas from digestion is purified in activated carbon filters (35 Wh/m³ biogas) and fed to 
CHP plants, where it is converted into electricity and heat with electrical and thermal 
efficiencies of 36.7 and 40%, respectively. This corresponds to an annual production of 
10.3 Mio kWh of electricity and 11.2 kWh of heat. A small amount of annual biogas 
volume (0.23%) is used to test the emergency flare of the system. Emission factors of 
flare and CHP plants are calculated based on literature (Ronchetti et al. 2002) and are 
documented in detail elsewhere (Remy 2010). 

Dewatering, storage and disposal of digested sludge 

Digested sludge (510 m³/d, 2.6% DS) is either mixed with WWTP effluent and pumped to 
agriculture (summer operation, 48% of total sludge volume) or dewatered and stored on-
site (winter operation, 52% of total sludge volume). Prior to dewatering, Mg (1 kg/m³ 
sludge of 30% MgCl2 solution) is added and sludge is aerated (0.2 kWh/m³ sludge) to 
enable the precipitation of magnesium-ammonium phosphate (MAP, “struvite”), thus 
preventing operational problems and limiting dissolved P in sludge waters. Aerated 
sludge is then dewatered in high performance decanters with the addition of polymers as 
flocculants (25.7 g/kg DS). Decanters require 4.4 kWh/m³ of digested sludge, including 
pumping of liquors to the WWTP inlet. Sludge is dewatered to 28.1% DS, producing 
sludge liquor of 464 m³/d ([TS]= 4330 mg/L, [COD]=1220 mg/L, [N]=1330 mg/L, [P]=248 
mg/L). After dewatering, limestone is added to the dewatered sludge (122 g/kg DS) for 



 

28 

stabilisation. Dewatered sludge is stored on-site (= no emissions accounted) until the 
transport to nearby agricultural fields for disposal in late summer.  

3.1.3 Discharge of effluent to infiltration fields 

A part of the WWTP effluent (9960000 m³ or 45% of total) is fed by pumping to infiltration 
fields. Hydraulic peak loads are levelled off in large ponds and meandering river-like 
systems. Thereafter, the water is infiltrated into the soil by gravity, where the effluent is 
polished in a natural filtration step by physico-chemical (filtration + adsorption) or 
biological (nitrification/denitrification) processes. Depending on weather conditions, 
evaporation of water or raining on infiltration fields can alter the volume of the effluent 
considerably. Infiltration fields are drained by a piping system, and the collected polished 
effluent is finally discharged to surface waters via the Aue-Oker canal. Both quantity and 
quality of the WWTP effluent are altered during the passage of the infiltration fields (e.g. 
by rain or evaporation), usually improving the quality of the effluent (Table 9). However, 
accumulated phosphorus from historic application of untreated wastewater on the fields 
sometimes leads to an additional increase of P load after infiltration, especially in low-
flow conditions of summer where oxygen depletion favours the re-dissolution of soil 
phosphorus and hydraulic peak loads may wash out particulate P (SE/BS 2010). 

 

Table 9: Quantity and quality of WWTP effluent polished in infiltration fields 

 

  
WWTP effluent to 

infiltration fields 

Discharge from 

infiltration fields to 

Aue-Oker canal 

Volume Mio m³ 9.96 12.65 

TS mg/L 9 11.5 

COD mg/L 43 36 

N mg/L 10 6.3 

P mg/L 1 0.8 

Cd µg/L 0.1 0.4* 

Cr µg/L 2.3 2.1 

Cu µg/L 7.6 6 

Ni µg/L 3.2 7* 

Pb µg/L 2.2 4* 

Hg µg/L 0.2 0.2 

Zn µg/L 16.6 18.2 

*Higher concentrations in water discharged into the canal can be caused 
by different limits of quantification (LOQ) of sampling! 



 

29 

 

3.1.4 Pumping of effluent and stabilised sludge to agriculture 

The remaining part of the WWTP effluent (12.4 Mio m³/a or 55%) and the stabilised 
sludge in summer operation are mixed and delivered to the area of agricultural irrigation 
by gravity (~ 10 km). There, the mixture is distributed to four large pumping stations 
where it is fed into the irrigation system. Pumping of the effluent and sludge requires 
0.37 kWh/m³ to deliver a pressure of ~ 5 bar in the system. The final spreading of the 
water and sludge by mobile irrigation machinery is operated only by using the system 
pressure and does not need any additional energy. 

In case of high water demand of agriculture (e.g. in hot summer periods), effluent from 
the infiltration fields can be diverted to agricultural reuse by an additional pumping station 
near the discharge point to Aue-Oker canal.  

 

3.2 Hypothetical conventional WWTP 

For the scenario of the hypothetical conventional WWTP without infiltration fields and 
agricultural reuse, the following assumptions are taken into account: 

• The total volume of WWTP effluent is directly discharged to surface waters, 
considering the quality and quantity of the existing process (Table 9). 

• Stabilised sludge is dewatered throughout the whole year, stored on-site and 
applied in agriculture with substitution potentials of 100%/80% for N/P. 

• Higher return loads from dewatering are recycled to the aeration tank, especially 
for COD and nitrogen. Hence, energy demand for aeration and recycling is 
estimated to rise by 10% due to higher oxygen demand for COD and N removal, 